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BF2-CO1-NFI E#- £ f5/Ea (2 X)(Part name/color ( Ash))

NO.| Part No. ng QTY| PART NAME PART NAME SPECIFICATION
BE| FHIRE YN | #BE| EHPXERE EHEXLTE HE
1 BF613000000N 1 BFEnEGERE) HANDLE BAR COVER
2 | BF6210007RON 1 ERR(Z58K)-B2 WIND SHIELD
3 | BF621010680N 1 SHEEMIECE X R)-B2 HEADLAMP ORNAMENT FRAME
4 | BF6253027RON 1 EHEGE(EHER BODY COVER,LH
5 | BF6255027RON 1 FESEEER) BODY COVER,RH
6 | BF6260026500 1 AITE (BR) LOWER COVER,FRONT
7 | BF6250006500 1 AIfE (BR) BODY COVERFRONT
8 | BF626010650N 1 BHETEZ GER) BODY COVER,LOWER
9 BF632000680N 1 AT BRCEHRE) FRONT FENDER
10 | BF70A020000N 1 AbhiER RIGHT CRASHPROOF PIECE
11 | BF701020000N 1 ERhiES LEFT CRASHPROOF PIECE
12 | BF6760016GON 1 BEFEME) REAR ARMRESTS
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BF2-C02-NFI E#- £ #5/E8f8 (F 8)(Part name/color(SNOW-WHITE))

NO.| Part No. F“SS QTY| PART NAME PART NAME SPECIFICATION
BE| FHIRE YN| 8| EHPXEE EHEXLTE HE
1 BF613000000N 1 EBFEnEGERE) HANDLE BAR COVER

2 | BF621000710N 1 ERR(ER)-B2 WIND SHIELD

3 | BF621010680N 1 SHEEMIECE X R)-B2 HEADLAMP ORNAMENT FRAME

4 | BF625302710N 1 EEHEER) BODY COVER,LH

5 | BF625502710N 1 FEEEER BODY COVER,RH

6 | BF6260026500 1 AITE (BR) LOWER COVER,FRONT

7 | BF6250006500 1 AIfE (BR) BODY COVERFRONT

8 | BF626010650N 1 BHETEZ GER) BODY COVER,LOWER

9 BF632000680N 1 AT BRCEHRE) FRONT FENDER

10 | BF70A020000N 1 AbhiER RIGHT CRASHPROOF PIECE

11 | BF701020000N 1 ERhiES LEFT CRASHPROOF PIECE

12 | BF6760016GON 1 BEFEME) REAR ARMRESTS







BF2-E01-NFI ph#i#if5 (CRANKCASE)

FMS

NO.| Part No. p | QTY| PART NAME PART NAME SPECIFICATION
BHE| FHRE YN| %8| BEHPXLE BHEXLE 1R

1 C10610000000S 1 C1.C2, C3phEmFEsH S (E5AR) | CRANKCASE, RH

2 | E1061020000 1 hEHE GIZRLE) BUSH, QUAKEPROOF A ehEhFE

3 | G1061070000 1 HE OIL PLUG H s

4 | 90170818800 2 EETHIRAK STUD BOLT HehEhFs

5 | 90190605004 2 NAM  1E2(M6x50L)8EG HEXANGON FLANGE BOLT

6 | 93540801400 2 E ISR LOCK PIN

7 C5061041000 1 EEEE Crankcase Gasket

8 C10620100003 1 - HHEhFS CRANKCASE LEFT

9 | E1061020000 1 he#HE GIZRE) BUSH, QUAKEPROOF ZHhEhFs

10 | 96510620407 1 FREIRIREK DEEP GROOVE BALL BEARING ER Ehdh

11 | 96510620200 1 REREH K BALL BEARING BEEEis

12 | 96510620301 1 BEREH K BALL BEARING % Eh

13 | 90170819500 2 EETEIRIE STUD BOLT ZHhEh s

14 95572232601 1 TC;H$ OIL SEAL, TC TYPE ph &

15 | 95572032601 1 TCE!h £t OIL SEAL TC TYPE

16 | 90181201501 1 NAM 1EE-EG HEXIGON HEAD BOLT FLANGE 3

17 | 92141200006 1 EEE WASHER S hE 42

18 | 90190801202 1 NAM RRESK HEXAGON FLANGE BOLT (M8*12L) | &5&f;m

19 | 92140800001 1 SEEARE](8%1.6T) WASHER (8%1.6T) FELR:EE Y

20 | C1286320000 1 ErERERR PLATE, 2ND AIR COVER

21 | 90190601002 2 NAM 22 (M6*10L) HEXAGEON FLANGE BOLT(M6%10L)

22 | 10623000001 1 e ER BRACKET REAR CUSHION

23 | P1062020000 1 hEHE BUSH, QUAKEPROOF MEEYTER

24 | 90020804000 3 NAEERE HEXAGEON BOLT HMERTIER

25 | 1082020000 1 B MBS OIL FILTER

26 | C1082030000 1 ¥ HIE A 2 E T RE SEAT, OIL FILTER

27 | C1082042000 1 BHESREA GASKET,OIL FILTER

28 90190602002 3 7NAM E?#’i*(MG*ZOL) HEXAGON FLANGE BOLT (M6%20L) %;’EE;’E%%E[EEEE
29 | 92140600011 3 T EAE] WASHER B8 A 2 [E E B
30 | 90191002002 4 NAM  IRFE(M10%1.25%201) HEXAGON FLANGE BOLT

31 | BF4510106000 1 ENGINE LOWER HABGER B 8 A 25 [E E B




E2. /£#83% LH SIDE COVER




BF2-E02-NFI Zi#=(LH SIDE COVER)

NO.| Part No. F“SS QTY| PART NAME PART NAME SPECIFICATION
BE| FHIRE YN | #E | FEHPXLEE EHEXLTE HE

1 C50630106D00 1 EE2EFEESR) LH., SIDE COVER

2 C1063021000 1 L& Gasket Left Cover

3 | 93540801400 2 TE NI LOCK PIN EEE
4 | 90190604001 10 | ANAEM 124 HEXAGON FLANGE BOLT (M6%40L) | Z2Z
5 | 1062081000 1 h it E E LR BRACKET, CENTER STAND EEE
6 | BF0631000000 1 BREHRE BREATHER PIPE COMP

7 | C©1063092000 1 188 45 SPONGE,BREATHER PIPE

8 | €©50631200000 1 f AR R 2 GASKET PARTITION PLATE

9 50630600000 1 Ei2ZERiR PARTITION PLATE

10 | 90050500900 6 + G Bl E R ZS IR ET CR ROUND HD MACHINE SCREW(M5+9 | P4k

11 | 92110500000 6 EEHRRE SPRING LOCK WASHER fr AR
12 | C17013000000 1 HBEHE PLASTICS PLUG ASSY. EEE
12 | C17013000001 1 BBE PLASTICS PLUG ASSY

13 | 1063110000 1 & 7tk FIXING PLATE

14 | ES706010000 1 ER CLIP




ES.&aE CYLINDER HEAD




BF2-E03-NFI ;S #L58 (CYLINDER HEAD)

NO.| Part No. ng QTY| PART NAME PART NAME SPECIFICATION
BE| FHIRE YN | #E | FEHPXLEE EHEXLTE HE

1 C10710100004 1 SRR HEAD CYLINDER

2 | ©1071300000 1 1 SRR VALVE, INTAKE

3 | ©1071200000 1 B = RS VALVE, EXHAUST

4 | C1071451000 2 milshEs) SEAL, VALVE

5 | 92431600002 2 EEE WASHER

6 | C1071410000 2 REF9FE VALVE SPRING

7 | C1071440000 2 RE PR S AR AR RETAINER, VALVE SPRING

8 | C1071430000 4 REF942 COTTER VALVE

9 | 90170606300 2 EESEHIRIE STUD BOLT R

10 | 90170802900 2 EESHIRIE STUD BOLT R

11 90190610001 2 NAM k-G HEXAGON FLANGE BOLT (M6%100L) | S#EIL5E

12 | C10710730000 1 SRELEEE A CASKET HEAD CYL.

13 | 93541001401 2 ELLEE (10%14) LOCK PIN (10%14) FSELEE

14 | C12613000001 1 bilssiEixiREES INSULATOR COMP., CARB

15 | 95512700001 1 O IR O RING

16 | C1261321000 1 1bHEsBEIRE A Insulator Carb. Gasket

17 | G1073001000 1 o S A8 Rk CAMSHAFT COMP

18 | G1072430000 1 o™ & 8 [E] 7E RE CAMSHAFT HOLDER

19 | 93541001401 2 ELLEE (10%14) LOCK PIN (10%14) o i i [ R
20 | 92040800000 4 AN IRIEMS)ESE(ER)HE | HEXAGON FLANGE NUT o & 8 [E] 7E RE
21 | 92140600019 4 EEE PLAIN WASHER

22 | ©1072020000 2 RfFEEEE VALUE ROCKER ARM COM.

23 | ©1072050000 1 T R R SHAFT, IN ROCKER ARM EfEEHEE
24 | G1072060000 1 R S SHAFT, EX ROCKER ARM FMEEHEE
25 | C10711100002 1 SEIBEE COVER,CYLIENDER HEAD

26 | C1071120000 1 AFLEEEHE GASKET, CYLINDER HEAD COVER | SEI5EZ

28 | ES071190000 1 BREMRE BREATHER PIPE ASSY

29 | 92221100001 2 R EX CLIP

30 | C12220000003 1 X 2 ZE(CR6HSA) SPARKING PLUG




E4. ik / YL CRANKSHAFT / CYLINDER




BF2-E04-NFI B #H(CRANKSHAFT)

NO.| Part No. F“SS QTY| PART NAME PART NAME SPECIFICATION
BE| FHIRE YN | #E | FEHPXLEE EHEXLTE HE

1 | C10665010002 1 Hh AR B AR X CRANK SHAFT ASSY.

2 | C1066122000 1 X CONNETING ROD

3 | C70611000000 1 RERERA (5K ROLLER BEARING EE)

4 | 93530402500 2 % H #2(C1066502000.:2 Fit ) WOODRUFF KEY FHh A7

5 | C1062100000 1 RERERA (5K ROLLER BEARING R o

6 | C1072440000 1 FEIENL R TENSIONER, TIMING CHAIN

7 | G1072490000 1 PLAHRIEMRES SCREW ASSY, TIMING CHAIN TENSIONER | §2{&HI 7118
8 | ©G1072470000 1 BEIREH GUIDE COMP, TIMING CHAIN

9 | C1072460000 1 rhimEEE (R CHAIN, CAMSHAFT

10 | C10673100001 1 EERQ0) PISTON RING (1) EE

11 | C1067321000 1 EEIRQ) PISTON RING (2) EE

12 | G1067402000 1 ZhIRE A OIL SCRAPER RING COMP RE

13 | C10670100004 1 EE PISTON

14 | C1067110000 1 EER PISTON PIN

15 | C1067150000 2 EEHRK CLIP, PISTON PIN

16 | C1064011000 1 AL CYLINDER

17 | G10724820000 1 PMERERRA Gasket, Chain Adjuster

18 | C1072500000 1 FERER RS CHAIN ADJUSTER ASSY

19 | 90190601604 2 AAM 12R-3EG HEXANGON FLANGE BOLT S
20 | C1064111000 1 BELERH Gasket Cyl.

21 | 93541001401 2 ELLEE (10%14) LOCK PIN (10%14) AL

22 | 90190601207 1| ANAM IREREG HEXAGON FLANGE BOLT(M6*10P*120) | 5L

23 | 92140600011 1 EEE WASHER =y




ES. @iz RH CRANKCASE COVER




BF2-E05-NFI ABh#h%E (RIGHT CRANKCASE COVER)

NO.| Part No. F“SS QTY| PART NAME PART NAME SPECIFICATION
BE| FHIRE YN | #E | FEHPXLEE EHEXLTE HE

1 | C10680130000 1 AEhEhEE CRANKCASE COVER, RH

2 C1068021000 1 FHhEhisEERH Gasket Rh. CrankCase Cover

3 | 93540801400 2 TE NI LOCK PIN ARiEFE =

4 | 95572030501 1 TCHs it OIL SEAL, TC TYPE

5 | C2068110000 1 HRMEE GAUGE, OIL LEVEL ASSY

6 | C1062240000 1 RS CAP, OIL FILTER

7 95513100000 1 O IR O RING

8 | C1062190000 1 R fEE = COMPRESSION SPRING

9 | G1062180000 1 B I SCREEN ,OIL FILTER

10 | BF2410310000 1 REEEE iR GROUND WIRE, STARTING MOTOR | AHhEhiE=

11 | G1701270000 1 BERBE PLASTICS LOCK

12 | 90190603001 1 NAM 12 (M6x30L)-3EG HEXAGON FLANGE BOLT (M6%30L) | RCEHE ZEiLthig
14 | 90190610001 1 NAM Eg-EG HEXAGON FLANGE BOLT (M6*100L) | A HRiEhfE=

15 | 90190609501 4 ANAr 1RE-IEG HEXANGON FLANGE BOLT EayiEREEES

16 | 90190611001 2 AAr 1RE-IEG HEXANGON FLANGE BOLT payiEREEES




E6. maRE INJECTION




BF2-E06-NFI IE 51 %4t INJECTION)

NO.| Part No. F“SS QTY| PART NAME PART NAME SPECIFICATION
BE| FHIRE YN| 8| EHPXEE EHEXLTE HE

1 P62630110000 1 Bk i A SRR K THROTTLE BODY ASSY.

2 | 1431-C10-AA00 1 B AR THROTTLE BODY

3 16148680000 1 B S P E AN 23S THROTTLE POSITION SENSOR(TPS)

4 | 40004520003 1 BaEEFIRE ISC VALVE iR

5 16149060002 1 RIS MAP SENSOR B R A EE

6 F32630400000 1 EEE INSULATOR R EREE
7 F32610600000 2 ER clip EEE

8 | ES2610100001 1 HEREE INTAKE MANIFOLD

9 D30ONACY20501 1 Z Ehng INJECTOR ASSY

10 | 10749962100 1 EUAEES CLIPE,INJECTTOR

11 | 92040600000 2 NAM RIE(M6x1.0P) HEXAGON FLANGE NUT (M6x1.0P) | #H#REE

12 | ES261070000 1 I & 8 Gasket HEREE

13 | F32812100000 1 O2B%AN 2 02 SENSOR HERE

14 | ES0716100000 1 EIE-3: RS TE SENSOR AELEEE

15 | 91301PLC0003 1 OWIR(ER) O-RING(BLACK)

16 | 09028046000 1 ORIR(ER) O-RING(Block)




E/7. ®EEws DRIVING PULLEY




BF2-E07-NFI CVT{E&) (DRIVEN PULLEY)

NO.| Part No. ng QTY| PART NAME PART NAME SPECIFICATION
BH| FHIRE Y/N|#E | FEHPXEE FHEXLTE B

1 C11237000002 1 ?&Eﬁﬁﬁ&%iﬁ%ﬂﬁ BELT PULLEY COMP,DRIVEN FACE

2 | ©11236000001 1 EREiRiA & PLATE ASSY,DRIVE

3 | P11234100001 1 IR RIE NUT,SPECIAL

4 | C11235210000 1 BEREN RS SPG.DRIVEN FACE

5 95514000001 2 O#!15(36.7D*1.92D) O-RING

6 | 95593441401 2 GEIh OIL SEAL , G TYPE

7 96520690201 1 B R SR E K DEEP GROOVE BALL BEAR ONE SEAL

8 | 92162800000 1 CEIR RETAINING RING C TYPE

9 | 96550202900 1 RETEHAK NEEDLE BEARING

10 | C11235100001 1 HMenmNELREHEE OUTER BODY COMP.CLUTCH

11 | 92141500005 1 SEEAE](15D*26D*5T) Plane Washer BEmNE
12 | 92041200001 1 NAM 120 HEXAGON FLANGE NUT BEmNE
13 | C11213100001 1 FHE R PAMP PLATE

14 | 1121321000 3 et SLIDE PIECE

15 | C1121200000 6 EERFHEE03) WEIGHT ROLLER ASSY

16 | C11211000002 1 EEEEEmEMES FACE MOVABLE DRIVE

17 | G11220000001 1 VEIR T V TYPE BELT

18 | C11210500001 1 SR ENER ) m dmEx BOSS DRIVE FACE

19 | C11210600002 1 EREm DRIVE FACE

20 | 92141500005 1 SEEARE(15D*26D*5T) Plane Washer EREhm

21 92041200001 1 NAM 120 HEXAGON FLANGE NUT EEEhm




E8. FE)fE3E STARTING MOTOR




BF2-E08-NFI B & (STARTING MOTOR)

NO.| Part No. F“P"S QTY| PART NAME PART NAME SPECIFICATION
BE| FHIRE YN | #E | FEHPXLEE EHEXLTE HE

1 C1241000000 1 S EEHE MOTOR ASSY STARTER

2 | 95512400002 1 ORIR O RING EEE

3 | 90190601604 2 AAr 1RE-IEG HEXANGON FLANGE BOLT REEE

4 | C1242010000 1 A B BIR B i GEAR, STARTER REDUCTION

5 C1242040000 1 T B R R i iR Eh SHAFT, START REDUCTION GEAR

6 | C12430000001 1 BErpa K ONE WAY CLUTCH ASSY

7 | 92142200000 1 I 2B (22%31%2.5) WASHER (22%31%2.5) Brpas

8 | C1243060000 1 FHELRIE(L) LOCK NUT (L) Brpas

9 | C1081000000 1 B AR AR AR OIL PUMP COMP.

10 | 90190602700 1 NAM  IBEEM6Ex27L) HEXAGON FLANGE BOLT (M6*27L)

11 | C1081030000 1 e R SPROCKET, OIL PUMP DRIVEN

12 | 92040600000 1 NAM  EIE(M6%1.0P) HEXAGON FLANGE NUT (M6%1.0P) | #&;Hh%2 ER BT i
13 | C1081220000 1 B PR E Y S CHAIN, OIL PUMP

14 | G1081230000 1 B H 5 Btk SEPARATOR, OIL

15 | 90050601200 2 T FEEFEREERIRET(MO*12L) | CRROUND HD MACHINE SCREW (M6x12L) | #8553 Frati

15 | E1681030000 2 fESAT B EIRE PAN BOLT WITH WASHER




ES. M GENERATOR
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BF2-E09-NFI #£E 8% A5 =(GENERATOR)

NO.| Part No. F“SS QTY| PART NAME PART NAME SPECIFICATION
BE| FHIRE YN | #E | FEHPXLEE EHEXLTE HE

1 F3221000000 1 FEm B IE R A.C.G COMP.

2 | F3221010000 1 R bm FLYWHEEL COMP

3 | F3221020000 1 ElxEEFHE STATOR COMP

4 | 90040602700 2 e AR CE R AR IR T C-R PAN HD.MACHINE SCREW | EFE#EF

5 | C1706640000 1 A. C. GEEf A.C.G PLATE

6 | 90190501201 2 NAM 12E HEXAGON FLANGE BOLT (M5%12L) | A.C.GEE#R

7 | 92110500000 2 REETHE BB SPRING LOCK WASHER A.C.GEEHR

8 92041200000 1 A IR0 HEXAGON FLANGE NUT R bm

9 92141500005 1 SEEARE(15D*26D*5T) Plane Washer e i

10 | G1043001000 1 JEANzE] FAN FRedm

11 90190601206 4 ANAr 1REM6Ex12L)FE Sk | Hexangon Flange Bolt JEANzE]

12 | G10420020000 1 BRE FAN COVER

13 | 1042030000 1 BBE RUBBER PLUG AEE

14 | 90180602002 2 NAM  1ZErE(M6%20L)-EG HEXAGON FLANGE BOLT (M6%20L) | EFEZ=

15 | 90150501600 2 +FiE R ESE B WIEET(M5*16L) | CR TRUSS HD TAPPING SCREW (M5x16L) | &l &

16 | C1042242000 1 RAEEE COVER, FAN HOOD RERE

17 | 90110401600 3 +FEAREE 5 URHk(16L) CR PAN HD TAPPING SC RAEEE

18 | C1042213000 1 AAE (2) COOLING COWL (2)

19 | C1042220000 1 AAE R (2) SEAL, COOLING COWL (2) AAE(2)

20 | 90150501600 2 +F & m B8 B B4R ET(M5%16L) | CR TRUSS HD TAPPING SCREW (M5x16L) | A ATE(1)+581E(2)
21 | ©1701290000 1 BERBET PLASTICS LOCK AAE(2)

22 | C1701260000 1 BBE RUBBER PLUG AAE(2)

23 | 90180602002 1 NAM 124(M6x20L)-EEG HEXAGON FLANGE BOLT (M6*20L) | A81E(1) AA1E(2)
25 | C1042120000 1 AAERE () SEAL, COOLING COWL (1) AAIE0)

26 | 90180602002 1 NAM 12i(M6x20L)-£EG HEXAGON FLANGE BOLT (M6*20L) | A81E(1) AA1E(2)




E10. E#y# GEAR BOX
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BF2-E10-NFI {858 Z(GEARBOX

NO.| Part No. ng QTY| PART NAME PART NAME SPECIFICATION
BE| FHIRE YN | #E | FEHPXLEE EHEXLTE HE

1 | C2141011000 1 EEEEES TRANSMISSION COVER

2 P1062150000 1 B mIgE OIL BOLT

3 | 93541001401 2 E s (10%14) LOCK PIN(10%14) BEFEE

4 C2141021000 1 HEFEEHP Trans Cover Gasket

5 | 96530622200 1 & HR IR ERE K BALL BEARING, DOUBLE SEALED | {£&H

6 | 92165000000 1 CEHIR (FLA) RETAINING RING C TYPE g H R EEEh K (6222)
7 24074450000 1 BB E R CAM, REAR BRAKE

8 | 95511200000 1 OZU1%(12.3D*2) O RING 1% 8K (i

9 C2407431000 1 R iR SHOE PIVOT, REAR BK

10 | 95510800000 1 ORZER(7.5%1.5) O RING(7.5%1.5) % X B Eh AR
11 92060800002 1 NAM 1REE-BHER-HEG HEXAGON FLANGE NUT

12 | 90190803003 1 NAM 2R HEXAGON FLANGE BOLT (M8%30L) | %Al

13 | 90190804003 2 NAM 2R HEXAGON FLANGE BOLT (M8*40L) | 1% ##1al

14 | 90190805001 1 NAM 2R (EK) HEXAGON FLANGE BOLT (M8%50L) | 1% 1Al

15 | 90190804501 1 AN B HEXAGON FLANGE BOLT (M8*45L) | {E &

16 | 90190804003 2 NAMN 2R HEXAGON FLANGE BOLT (M8*40L) | {EEh{al

17 | 95572742702 1 TCEAH Oil Sealtc TC Type

18 | C11414120001 1 e AXLE DRIVE

19 | 92172200000 1 CERHIR(22) C TYPE RETAINING RING

20 | C11413110003 1 xR B ER(43T) FINAL GEAR

21 | 96510630100 1 A R YR B AR DEEP GROOVE BALL BEARING | (5&5t®

22 | C11411000003 1 ElE B # DRIVING SHAFT

23 | 96510600200 1 I R R DEEP GROOVE BALL BEARING | EEEh&H

24 | C11412000003 1 eSS IDLE GEAR COMP

25 | 95511300001 1 O IR O RING




E11. Z2& 5% AIR CLEANER




BF2-E11-NFI Z& 5325 (AIR CLEANER ASSEMBLY)

NO.| Part No. F“SS QTY| PART NAME PART NAME SPECIFICATION
BE| FHIRE YN | #E | FEHPXLEE EHEXLTE HE

1 M22620000004 1 rFrESHES AIR CLEANER ASSY

2 M2262020000 1 TREFRLE COVER

3 | 90150502500 6 B BIRET C-R TRUSS HD.TAPPING SCREW | ZEREEHRE

4 | M2262060000 1 AOQEE AIR DUCT rFRESHRE

5 M2262070000 1 Mo BBEHEE Element Parking

7 | NE262060000 1 BE BUSH

8 C72620600002 1 BE bush

9 | M22620500005 1 HOEE JOINT DUCT

10 | M2262380000 1 ER CLIP EREBRHRARE
11 | M22621100001 1 KEIR CLIP ZEEE

12 | 92221000001 2 R ER CLIP HOEs

13 | M2262360000 2 ZEEE TUBE, TWO WAY HOEE

14 | 92140600005 2 JEEAEE(6.4D*13D*1T) WASHER (6.4D*13D*1T) HOEE

15 | 90190604501 2 NAM  1R2(M6%45)-FEG HEXAGON FLANGE BOLT (M6%45L) | ZE&E S5




12 MUFFLER




BF2-E12-NFI #i® & (MUFFLER)

NO.| Part No. ng QTY| PART NAME PART NAME SPECIFICATION
BE| FHIRE YN | #E | FEHPXLEE EHEXLTE HE

1 BF281002000A 1 JHE FRRERBF-125% B E(BIEE3) | muffler assy

2 | BF2810100000 1 SR HEAT PROTECTOR HERR

3 | 90050602000 3 +F {E[E|5E 42542 £T(M6%20L) | C-R PAN HD MACHINE S GE

4 92140600015 6 ERE (s ) WASHER(TEMPERATURE-ENDURING) | [RZEhiR

5 | 92140600016 3 A PLAIN WASHER fra 2 4R

7 | E92810200001 1 HERPEA GERERME) PACKING,MUFFLER HERR

8 | 92050800000 2 NAZERRE(ER) HEXAGON CAP NUT HERR

9 | 92140600019 4 EEE PLAIN WASHER

10 | 90190804003 4 NAM 12E HEXAGON FLANGE BOLT (M8*40L) | HER+HIR S
11 | 92110600000 4 R FAEI(6D*1.8T) SPRING WASHER(6D*1.8T) HEFHERERE
12 | C328A020000 1 HIE #WE INNER SPACER




13— 2 % s e@Ess)
REAR WHEEL(DRUM BRAKE)




BF2-E13-NFI #& %% (REAR WHEEL)

NO.| Part No. F“F’,'S QTY| PART NAME PART NAME SPECIFICATION
BHE| JBHRE YN | &2 | EHDhXLTE EHEXLTE AR

1 | ©16340006501 1 ZIBRGESR) REAR FENDER 0

2 | ©5634021000 1 %I BRIEZE BRACKET,REAR FENDER ZIBRGER
3 | 90190602002 4 A IEFE(M6%20L) HEXAGON FLANGE BOLT (M6%20L) | 12t R+t
4 BF40G320000N 1 FEmBARERL 120/70-12(FE)HA | RR TIRE(120/70-12)

5 P140B3300001 1 wE (GEE) VALVE % 5w

6 | BF4071006D00 1 ZEGE12"X3.0EX(EEE) RIM.RR

7 | C24074700001 1 BAEE ARM, REAR BRAKE

8 | 90190803003 1 NAM 13 HEXAGON FLANGE BOLT (M8*30L) | &t BR{EZE
9 | C24074010001 1 1% AR EBE R BRAKE SHOE ASSY.

10 | C12810600000 1 hEHRE BUFFER BUSH

11 | BF4068317700 1 HXERKE) REAR FORK

12 | 96530600300 1 LRSI IR BALL BEARING, DOUBLE SEALED

13 | 92163500000 1 CERMNIR RETAINING RING C TYPE

14 | 92141600002 1 S EAFE](16.2%23%2.5) PLANE WASHER

15 | 92011600000 1 UEYEZNE U TYPE SPRING NUT

16 | M2701050000 1 BRBEW48 E) PLASTIC PLUG

17 | 90190804501 2 NAM 13 HEXAGON FLANGE BOLT (M8*45L)




1. HANDLE BAR




BF2-FO1-NFI AM{EFi.%&Z A FIEFE (COVER FR.RR HANDLE BAR)

NO.| Part No. F“SS QTY| PART NAME PART NAME SPECIFICATION
BE| FHIRE YN | #E | FEHPXLEE EHEXLTE HE
1 BF612001000N 1 EFEHRE HANDLE BAR COMP.

2 | P2612014000N 1 hEimFHEE(E) SHOCKPROOF ASSY.(L)

3 | P2612033000N 1 hEimFHEEER) SHOCKPROOF ASSY.(R)

4 P261B061000N 2 EE R Fixed ring

5 | 92140600018 2 EEE WASHER

6 E1706120000 2 ERZE Nut

7 P261B070000N 1 El R fixed rod

8 90210602503 2 INAREEZRERY) HEXAGON SCOKET HEAD CAP SCREW
9 | P244E020000N 2 ElXE T ZEPMX) UNDER FRAME

10 | 92110600000 4 R BAEI(6D*1.8T) SPRING WASHER(6D*1.8T)

11 | 90210802003 4 NAREREEEME) HEX SOCKET HD BOLT.

12 | BF61B020000N 2 ExE EZE UPPER FRAME

13 P244E040000N 4 JNAAEIERE SCREW

14 | BF614000650N 1 EFES EER) HANDLE UNDER COVER

15 | 90260601601 1 B8 HETEiRsE-EG HEAD INNER BOLT

16 | 92140600018 1 EEE WASHER

17 | BF612010600N 1 EF EEEEE (ED) HANDLE BAR, FIXED BASE

18 | 92061000005 1 FNAHERI21E(M10%1.25P)-$G | HEXAGON FLANGE NUT

19 | 90260601601 1 B8 HETEiRiE-EG HEAD INNER BOLT

20 | 90191005002 1 NAM  1ZR(M10%1.25P*50L) | HEXAGON FLANGE BOLT (M10%1.25P*50L)
21 | C1612011000 1 BIR SCREW WASHER

22 | 92061000005 1 FNAHERI21E(M10%1.25P)-$G | HEXAGON FLANGE NUT

23 | BF61B010000N 1 BFE HANDLE BAR




F2. % 4




BF2-F02-NFI #& % (SPEEDOMETER)

FMS

NO.| Part No. P QTY | PART NAME PART NAME SPECIFICATION
BH| B Y/N|#E | FSHPXLEE FHEXATE HE

1 BF7062311WON 2 EERREEREER(EEA) SPEEDMETER INDUCTIVE WIRE CLIP COMP

2 BF56A081000N 1 B RERAE electronic speed sensor

3 | BF613000000N 1 EFEnEERR) HANDLE BAR COVER

4 BF561002000B 1 i Exk A2 Rk (3000KmEE 4% ;HE ) | SPEEDMETER ASSY.

5 BF56A090000N 3 BRI EE SPEEDOMETER SHOCKPROOF RUBBER

6 | 90110401200 3 +FEREEE B BIEET(M4+12L) | CR PAN HD TAPPING SC

7 | 92140400002 3 I £1[B](4.2D*10D*1.0T) WASHER (4.2D*10D*1.0T)

8 BF706121600N 1 fEERE E ZE(E.D) FIXED BRACKET,SPEEDMETER

9 | 90110401200 1 +FEREEE B BIEET(M4+12L) | CR PAN HD TAPPING SC




F3. SWITCHES




BF2-F03-NFI :E#% BARH % tR#E(CABLE SWITCH MIRROR)

NO.| Part No. F“P"S QTY| PART NAME PART NAME SPECIFICATION
BE| FHIRE YN | #E | FEHPXLEE EHEXLTE R
1 P16160000001 1 R RERE R BACK MIRROR

2 | P161F0200001 1 AR RERE R BACK MIRROR RH

3 | P161F0100001 1 ERREER BACK MIRROR LH

4 | P2541000000N 1 EiER GRIP ,LH

5 | BF546003000N 1 1B F AR R LH HAFT SWITCH ASSY

6 90190804003 1 7'{%& Eﬁﬁ HEXAGON FLANGE BOLT (M8%40L)
7 | 92061200001 1 [h 2R 1R 1E LOCK NUT

8 | BF543301000N 1 EHEE) LEFT SHAFT

9 | BF54F060000N 1 S5 AR (B IR)B2(8 BRAKE SWITCH

10 | P154F390000 1 1E AR ET SCREW,PAN HEAD

11 | P154F400000 1 1E AR ET SCREW,PAN HEAD

12 | BF544400000N 1 H AR EERER CABLE ASSY. RR BRAKE

13 | P2542000000N 1 HEERE K GRIP ASSY ,RH

14 | P1548002000N 1 H 18 F K RH HAFT SWITCH ASSY

15 | P154F390000 1 1E AR ET SCREW,PAN HEAD

16 | P154F400000 1 1E AR ET SCREW,PAN HEAD

17 | BF4030010006 1 FIEERE FRT BREAKE MASTER CYLINDER
18 | BF40C990000N 1 o sEa(ERED11mm) MASTER CYLINDER SERVICE PACKAGE
19 | P140C220000 1 e e BOLT




F3. SWITCHES




BF2-F03-NFI :E{3 BARH % tR#E(CABLE SWITCH MIRROR)

NO.| Part No. F“F’,'S QTY| PART NAME PART NAME SPECIFICATION

BHE| JBHRE YN |88 | SHPXEE EHEXLTE R

20 | P140C230000 1  ERNE FLANGE NUT

21 | P140C210000 1 E{EEE RETURN SPRING

22 | BF543801000N 1 hIR(EE=C) SHAFT

23 | M25480300001 1 S B B GRER STOP LIGHT SWITCH

24 | P140C110000 1 @tk Gasket

25 | P140C130000 2 R SCREW

26 | P140C250000 2 PR+ HA Ak INNER BOLT

27 | BF5446020000 1 I E AR CABLE ASSY,THROT

28 | 90050501200 1 +F i ETEREES1Z4T(M5%12L) | CR ROUND HD MACHINE SCREW (M5%

29 | P14038110000 1 BB HE @ RIRE JOINT BOLT,BRAKE HOSE

30 | 92141000018 2 #1[B](10.2D*15D*1.5T) PLAIN WASHER

31 | BF403600000N 1 BISREHE R FR,BRAKE FLUID HOSE COMP

32 | P14038110000 1 SEHE @ RIRE JOINT BOLT,BRAKE HOSE

33 | 92141000018 2 £A[B(10.2D*15D*1.5T) PLAIN WASHER

34 | M240C1400000 2 RIEHR MEMBRANE PLANK 258 B IE 0 34,35,36 15 i {F AR
35 | M240C1300000 2 HEE CAP,RESERVOIR £ B HITH 034,35, 36F Eif{F A
36 | M240C1500000 2 RiE DIAPHRAGM Z= B HITH 034,35, 363 EefF A







BF2-F04-NFI il X A1 N A E#R 81 £ BR(FRONT FORK FR. FENDER)

NO.| Part No. F“F",S QTY | PART NAME PART NAME SPECIFICATION
58| FH5HRE YN | 88| SHDXEE BHEXLE R

1 BF4430037Z0N 1 AT XA (BRI R FRONT FORK ASSY

2 | BF44C010000N 1 T=fA%H# UNDER BRACKET COPM

3 | BF403610000N 1 SERER(E) CLAMP, BRAKE HOSE(L)

4 | 90190601502 1 FNAMGIRAEMEe*15L)(JESRH%) | HEXAGON FLANGE BOLT(M6%*15L)

5 | BF44C020000N 2 DUST SEAL AN —)L

6 | BF44C2107Z0N 1 ENERERGERER) OUTER TUBE L

7 | BF44C2207Z0N 1 B ERERERREE) OUTER TUBE R

8 E1444040000 1 B3 (o) B 5 FR IR IE STEERING SHAFT LOCK NUT

9 | E1444050000 1  EEIRBERNE UPPER RING-SHAPE NUT

10 | 96630340400 1 #HEk (5/32) BEARING BALL I EEIR RV ARNE + b B EE
11 | C1443020000 1 B R EE UPPER BEARING CAGE

12 | C1443011000 1 K K EE LOWER BEARING CAGE

13 | 96630380600 1 MEE(1/47) BEARING BALL(1/4") B K K BE+ T B 7K N EE
14 | C144C150000 1 T B N E INNER BEARING CAGE

15 | C144G140000 1 HEEE DUSTPROOF COVER

16 | C144C130000 1 el GASKET

17 | BF632000680N 1 AIEBRCEXR) FRONT FENDER

18 | BF403610000N 1 HERER(E) CLAMP, BRAKE HOSE(L)

19 | 92370500003 2 U@ FE 121§ (M5) U TYPE SPRING NUT

20 | BF706200000N 1 IEERER R E(H) SPEEDMETER CABLE CLIP COMP (R)

21 | 90190601502 1 FNAMIRARMEe*15L)(JEERH%) | HEXAGON FLANGE BOLT(M6%*15L)

22 | BF632010600N 1 AL BREEZEEDER) FRONT FENDER FIXING PLATE

24 | 90190601502 3 NAMGKIREREMe*15L)(#EZHk) | HEXAGON FLANGE BOLT(M6*15L) | Bl NIEIEAR+HEER
25 | 90190601502 1 FNAMIRAEMEe*15L)(SEERH%) | HEXAGON FLANGE BOLT(M6%15L)

26 | BF6330006500 1 HINIEEIR (BR) FENDER FR. INNER

27 | C1042030000 1 BBE RUBBER PLUG

28 | 90190601502 1 FNAMGIRAEMEe*15L)(SEERH%) | HEXAGON FLANGE BOLT(M6%*15L)

29 | 92370500003 2 U@ E 121§ (M5) U TYPE SPRING NUT

30 | BF7010210000 1 B 7K EEE(A) CUSHION (A)

31 | BF7062900000 6 EE HFFIR) FIXED PLATE




Fo. FRONT WHEEL ASSY.




BF2-F05-NFI w4 BiEmEl i X 2XEH 3 (TIRE FR. WHEEL FR. CALIPER)

NO.| Part No. F“F’,'S QTY| PART NAME PART NAME SPECIFICATION
BHE| JBHRE YN | &2 | EHDhXLTE EHEXLTE AR

1 C14025010000 1 GOEGEL AXLE , FR WHEEL

2 P1401010000 1 il fm iR SPACER

3 | 96520620100 2 B HREREH AR (6201U) ONE SHIELD BALL BEARING

4 | P9402401000 1 FfRIRMEE SPACER COMP 6201U
5 C1403510000 3 R SX B AR DR £A(M8*1.25P*24L) SCREW, FR BRAKE DISK(M8*1.25P*24L)

6 | M24035000002 1 ISR SECRIERE)#812788E | BRAKE DISC,FR

7 | BF4011016D00 1 AimEEE(2")-EHEa FRONT WHEEL ASSY.(12") RIERE
8 | 95572235700 1 TCHRMFH OIL SEAL, TC TYPE

9 BF40B320000N 1 ATEmAARERK 110/70-12(FEE)HE | FR TIRE COMP (110/70-12)

10 | P140B3300001 1 wE (GEE) VALVE

11 | P15660050000 1 IESRET dm AR A METER GEAR ASSY

12 | 92061200001 1 g = LOCK NUT

13 | P24033001NON 1 R SR AR L EEER)AT FRT BRAKE CLIPPER

14 | C140C330000 1 = YOKE SPRING

15 | C240C2300000 1 SkE MR ) brakes—thin comp

16 | 90190804002 2 NAM 12 HEXAGON FLANGE BOLT (M8%40L) | 2XEE &




Fe. HEADLAMP, WINDSHIELD




BF2-FO6-NFI JZJE.AR B

2= BETE A (WINDSHIELD INNER COVER)

FMS

NO.| Part No. p | QTY| PART NAME PART NAME SPECIFICATION
BE| FHHRE YN|&E| FEHDhXETE THEXLTE R
1 BF621000710N 1 ERMR(ER)-B2 WIND SHIELD (EA)
1 BF6210007RON 1 ERR(ZE#K)-B2 WIND SHIELD (2R
2 92140600018 1 EEE WASHER
3 | 90040601600 1 +FFEAZEEHESEPRET(ME*16L) | CR PAN HD MACHINE SCREW(M6%16L
4 | BF623020000N 1 Al ZEfnE-B2 FRONT LNNER COVER
6 P16210110001 1 A e B B GE 4 SRR 4T(M6*1%30) | ROUND MACHINE SCREW WITH WASHER(M6130)
7 | 92370500003 1 UZYFE IR IE(M5) U TYPE SPRING NUT ERRE =T
8 90130501401 1 +Fi8[E 5 B IR ET(M5*14L)-38G | C-R RECESS PAN HD. TAPPING | gER+E 2
8 | BF7062400000 1 Y0k B BURET(M5*14L) C-R RECESS PAN HD.TAPPING
9 | 90130502500 1 BBUZET(GEG) C-R RECESS PAN HD. TAPPING
10 | BF621010680N 1 SR ERIE(ER)-B2 HEADLAMP ORNAMENT FRAME
11 90130501401 3 +F 5B 58 B BHEET(M5*14L)-88G | C-R RECESS PAN HD. TAPPING
11 | BF7062400000 3 Y0k B BUZET(M5*14L) C-R RECESS PAN HD.TAPPING
12 | BF661002000N 1 SEIERE AR HEAD LLIGHT COMP
14 | BF66A010000N 1 Bt WIRE COMP
15 | 98151235351 1 1&;8(12V 35/35W) HEADLAMP BULB (35/35W)ECE, EURO
16 | 98231205000 1 &8 (12V/5W, 48 SAMLL BULB
17 | 98161255001 1 1238 (12V-55W)H1,B2 HEADLAMP BULB (12V-55W)H1
18 | BF66D0130000 1 RIS FE FR SIGNAL LAMP, RH
19 | 90130501401 5 +F 5B 58 B BHEET(M5*14L)-88G | C-R RECESS PAN HD. TAPPING
19 | BF7062400000 5 Y0k B BURET(M5*14L) C-R RECESS PAN HD.TAPPING
20 | BF66C0130000 1 ERIAMRE SIGNAL LAMP RACK, LH
21 | 90110401200 2 +FEAREE B iR ET(M4*12L) | CR PAN HD TAPPING SC
22 | BF6230006500 1 Bl ELE (BE) FRONT LNNER COVER,UPPER
23 | 90130501401 4 + 48 [E|5E B A2 ET(M5*14L)-88G | C-R RECESS PAN HD. TAPPING
23 | BF7062400000 4 5% B TR ET(M5*14L) C-R RECESS PAN HD.TAPPING
24 | BF7010100001 1 ATEYES FRONT HOOK
25 | 92040600000 2 NAM  IRIE(M6*1.0P) HEXAGON FLANGE NUT (M6%1.0P)
26 | BF6230116500 1 Al ETE GEE) FRONT LNNER COVER,LOWER
28 | BF6690000002 2 8l = 3¢ BRI )E-mark,DOT,& | SIDE REFLECTOR
29 | 92040600000 1 FNAM  IRIE(M6*1.0P) HEXAGON FLANGE NUT (M6*1.0P)
30 | 92140600018 1 EEE WASHER




F/,

STEP FLOOR

22




BF2-FO7-NFI gl F = RIESHR RIES

RZ 4 FHE= (COVER FR. LOWER, STEP FLOOR , LH.RH. STEP FLOOR LOWER COVER)

NO.| Part No. F"Ffs QTY| PART NAME PART NAME SPECIFICATION
BE| FHIRE YN | #BE| EHPXERE FHEXLTE B

1 BF6240006500 1 EER GER) STEP FLOOR

2 | 90200602500 4 T 2ERE SCREW WITH WASHER

3 | BF7060700000 4 HKgBE RUBBER PLUG

4 | 92370500003 5 U BB FIRIE(M5) U TYPE SPRING NUT

5 BF6260116500 1 THEE GEBE) UNDER COVER

6 90040601400 2 +FEAR R 23S IR ET(M6*14L) | CR PAN HD MACHINE SCREW(M6*14L

7 92140600005 2 S EMEE](6.4D*13D*1T) WASHER (6.4D*13D*1T)

8 | 92370500003 4 U BB FIRIE(M5) U TYPE SPRING NUT

9 BF6260306500 1 WEERE TEZS (BE) FOORSTEP FLOOR LOWER COVER(RIGHT) | ¥ATy7 &L

9 BF6260316500 1 kA TES BER) FOORSTEP FLOOR LOWER COVERRRIGHT) | ¥ATv7 Y EY{F 1+
11 | 90040601601 2 + S EAZEARESSIRET(ME*16L) | CR PAN HD MACHINE SCREW(M6*16L

12 | P57012216500 2 ZEVEAGER) HOOK, FR RACK

13 | BF6260206500 1 R E TiE= (BER) FOORSTEP FLOOR LOWER COVER(LEFT) | YYAFY7 EL

13 | BF6260216500 1 WEIRATES GBR) FOORSTEP FLOOR LOWER COVER(LEFT) | Y¥AT797 %Y ERY 1+ A
15 | 90040601601 2 +FEAR TR 2S IR ET(M6*16L) | CR PAN HD MACHINE SCREW(M6*16L

16 | P57012216500 2 ZEVEAGER) HOOK, FR RACK

17 | BF6260016500 1 AITE (BR) LOWER COVER,FRONT

19 | 90040601400 2 +FEAR R R 23S ERET(M6*14L) | CR PAN HD MACHINE SCREW(M6*14L

20 | 92140600005 2 S EMEE](6.4D*13D*1T) WASHER (6.4D*13D*1T)

21 | BF4630000000 1 LH J¥ATY7 ASSY BF6260216500& H it
22 | BF4640000000 1 RH J¥AT97°ASSY BF6260316500& H it




- 8. BUDY CUVER




BF2-FO8-NFI gifiZ= E5 = £17ZZ2(BODY COVER.MIDDLE COVER.)

NO.| Part No. F“P"S QTY| PART NAME PART NAME SPECIFICATION
BE| FHIRE YN | #E | FEHPXLEE EHEXLTE HE
1 BF6250006500 1 AIfE GER) BODY COVER,FRONT
2 | 90130501401 1 +FHE[ETE B WIEET(M5*14L)-88G | C-R RECESS PAN HD. TAPPING
2 | BF7062400000 1 5k B BURET(M5%14L) C-R RECESS PAN HD.TAPPING
3 | BF625502710N 1 FEEEER BODY COVER,RH
3 | BF6255027RON 1 FESEEER) BODY COVER,RH
5 | BF70A020000N 1 AbhiE RIGHT CRASHPROOF PIECE
7 | BF66H0140000 1 ARARE RR SIGNAL LAMP,RH
8 | 90110401200 3 +F{ERREE 5 IEET(M4x12L) | CR PAN HD TAPPING SC
9 | BF625302710N 1 EHEEGEER) BODY COVER,LH
9 | BF6253027RON 1 EHEGE(EHER BODY COVER,LH
11 | BF701020000N 1 ERhiES LEFT CRASHPROOF PIECE EE SRR R R S
13 | BF66G0140000 1 ERAME REAR SIGNAL LAMP,LH
14 | 90110401200 3 +F{ERREE 5 IEET(M4x12L) | CR PAN HD TAPPING SC BHETHESE+HEGESK
15 | BF626010650N 1 BHETEZ GER) BODY COVER,LOWER
16 | BF701040000N 4 REMEFTES) RUBBER MAT
17 | 92140800010 6 S EAE](8%1.6T) WASHER
18 | 90190601502 5 FNAM 12 Mex15L)(FEEH) | HEXAGON FLANGE BOLT(M6%15L)
19 | 90210802504 4 INAEREIZ(SUS) HEXAGON SCOKET HD. CAP BOLT(M8%25L)
20 | BF6760016GON 1 BEFEME) REAR ARMRESTS
21 | BF7010300000 1 FhKEEE(B) CUSHION (B)
22 | 92140800013 1 I $A[E((8.0D*16D*2.0T) PLANE WASHER




HeE EYAS
SEAT.FR LUGGAGE.

F9.

BF =50 OMLY




BF2-FO9-NFI 2% E¥i TEA EWFE/E=(SEAT.FR LUGGAGE. BACK LUGGAGE)

NO.| Part No. F“SS QTY| PART NAME PART NAME SPECIFICATION
BE| FHIRE YN | #E | FEHPXLEE EHEXLTE HE

1 | BF6710010000 1 FE BB R (— AR EY) SEAT COMP

2 | BF67A1000000 1 AR BRACKET

3 | 92040600000 2 A 1ZE1E(M6%1.0P) HEXAGON FLANGE NUT (M6%1.0P)

4 S920613032 1 e EA 1R BT RR BRACKET

5 | 92040600000 2 NAM  1ZE1E(M6%1.0P) HEXAGON FLANGE NUT (M6%1.0P)

6 | 92040600000 2 A 1ZE1E(M6%1.0P) HEXAGON FLANGE NUT (M6%1.0P)

7 | BF6810020000 1 EFaiE K LUGGAGE COMP iR
8 | 90190601207 4 NArM EREG HEXAGON FLANGE BOLT(M6%1.0P12L)

9 BF6810126500 1 EYHRES BER) BOTTOM COVER,RACK

10 | BF6810316500 1 EHRE GER) BATTERY BOX iR
11 90190601207 3 NAM EieEG HEXAGON FLANGE BOLT(M6%1.0P12L)

12 | 92370500003 5 U BB FIRIE(M5) U TYPE SPRING NUT

13 | 90130501401 2 +FHE[ETE B WIEET(M5*14L)-88G | C—-R RECESS PAN HD. TAPPING

13 | BF7062400000 2 5k B BUZRET(M5%14L) C-R RECESS PAN HD.TAPPING

14 | ES6810510000 1 BBE RUBBER PLUG

15 BF6810236500 1 EBHE (BE) BATTERY COVER

16 | C15830010000 1 EHR(YTX9-BS) BATTERY ASSY

17 | E1583020000 1 BHERT BATTERY CLIP

18 | P6706540000 1 TEEER TOOL SET

21 | 90130501401 3 +FHE[ETE B WIEET(M5*14L)-88G | C—-R RECESS PAN HD. TAPPING

21 | BF7062400000 3 5k B BUZRET(M5%14L) C-R RECESS PAN HD.TAPPING

22 | BF681990000N 1 BTEH S (B EBAR)(ERYE) | BRACKET COMBINATION 172°avn -y




REAR LAMP

F10. LICENCE PLATE,




BF2-F10-NFI J#f8ik RIEH BE

LICENSE PLATE)

NO.| Part No. F“SS QTY| PART NAME PART NAME SPECIFICATION
BE| FHIRE YN | #E | FEHPXLEE EHEXLTE HE
1 BF636000650N 1 FE IR (LR ER) LICENSE PLATE

2 | 90130501401 8 +FHE[ETE B WIEET(M5*14L)-88G | C-R RECESS PAN HD. TAPPING

2 | BF7062400000 8 5k B BURET(M5%14L) C-R RECESS PAN HD.TAPPING

3 | BF669010000N 1 %R H E-mark,DOT, &R REFLECTOR DOT

4 | 92140500014 1 EEAE](5.5D%12D*1T) WASHER (5.5D*12D*1T)

5 | 92020500000 1 7N AR IE(M5%0.8P) HEXAGON NUT (M5%0.8P)

6 | BF666900000N 1 R BB LICENCE LAMP

7 | 90130501401 3 +FHE[ETE B WIEET(M5*14L)-88G | C—-R RECESS PAN HD. TAPPING

7 | BF7062400000 3 5k B BUZRET(M5%14L) C-R RECESS PAN HD.TAPPING

8 | 90110401200 3 +F{ERREE 5 IEET(M4x12L) | CR PAN HD TAPPING SC

9 | BF636010650N 1 FEERIR TR GBR) LICENSE PLATE,DOWN

10 | 90110401200 3 +F{ERREE 5 IEET(M4x12L) | CR PAN HD TAPPING SC

11 BF666001000N 1 RIERER LAMP ASSY,REAR

12 | BF66F070000N 2 IRMEE casing pipe

13 | BF66F050000N 2 IR E A spacer

14 | BF706110000N 1 ZRIEEER FIXED BOARD, TAILLIGHT

15 | 90130501401 1 +FHE[ETE B WIEET(M5*14L)-88G | C-R RECESS PAN HD. TAPPING

15 | BF7062400000 1 5k B BUZRET(M5%14L) C-R RECESS PAN HD.TAPPING




F11




BF2-F11-NFI E2Z2(FRAME )

NO.| Part No. ng QTY| PART NAME PART NAME SPECIFICATION
BE| FHIRE YN | #E | FEHPXLEE EHEXLTE R

1 | BF4810000007 2 R EREFIB D58) REAR SUSPENSION

2 | 90191004002 2 A 18 (M10%P1.25%40) | HEXAGON FLANGE BOLT ArRgiiEsR LEER
3 | 90190803201 2 AAr  BRHE(M8*32L) HEXAGON FLANGE BOLT( ARz aER TEEE
4 BF4216200000 1 BEAES(EERERRA) FRAME COMP.

5 | BF7060506000 1 Fl S HR 2 ¥ 4R (E.D) SUPPORT HOLDER, STEPFOOR

6 | 90190801202 2 NAM IERESK HEXAGON FLANGE BOLT (M8*12L) | FIEAIR ZI1EHR

7 | BF7061216000 1 B 458 4R (E.D) REINFORCED PLATE, STEPFOOR

8 | 90190801202 2 ANAM RRESK HEXAGON FLANGE BOLT (M8*12L) | FIEAHR#EsR4R

9 | BF7060406000 1 h BB AR E AR (E.D) LICENCE PLATE LINK PLATE

10 | 90190601502 2 ANAM 1B Me*15L)EE#) | HEXAGON FLANGE BOLT(M6%15L) | RREBHREIER(GEZE %)
11 | BF7060300000 1 115 B B & 7E A TOPPLE SWITCH FIXED PLATE

12 | 90190601502 1 A BRFEMex15L)(HEEH%) | HEXAGON FLANGE BOLT(M6%15L)

13 | BF6713000000 1 PEEGHEMR S SEATLOCK COMP.

14 | 90190601502 1 ANAM 1B Me*15L)ESE#) | HEXAGON FLANGE BOLT(M6%15L) | FEEAEELR S (SEE %)
15 | BF6711210000 1 FESAHRIR AR SEAT LOCK LEVER CABLE

16 | 90040501200 1 + ISR TR SR IRET CR PAN HD MACHINE SCREW(M5*12L) | &5 JE S48 pk + FE A8 RI 12 45
17 | C1486003000 1 SIEREAREREHES ENGINE HANGER COMP

18 | 90191005500 2 JNArM 12 2 (M10%55L) HEXAGON FLANGE BOLT (M10%55L)

19 | 90191005002 1 NAM  1ZR(M10%1.25P*50L) | HEXAGON FLANGE BOLT (M10%1.25P*50L)

20 | 92061000005 1 FNAHERI21E(M10%1.25P)-$G | HEXAGON FLANGE NUT

21 | C1486010000 1 REHE PACKING, CUSHION

22 | C1486050000 2 g R RUBBER DAMPING

23 | X37010200000 1 IR e ERE RUBBER CUSHION SPIRAL

24 | BF7061810000 1 ERRIEZEME S (EEMR) WINDSHIELD BRACKET ASSY

2

N
(4]

90190601502

A WRAEMEx15L)(FEEHK)

HEXAGON FLANGE BOLT(M6%15L)




Fl2. FUEL CAP, PIPES




BF2-F12-NFI (TANK_INNER COVER)

NO.| Part No. F'\PAS QTY | PART NAME PART NAME SPECIFICATION

Y/N

1 | BF5213200000 1 GAS CAP

2 | 90050401600 3 (M4*16L) | CR ROUND HD MACHINE SCREW(M4*1
3 BF5213026D00 1 ( )( ) FUEL TANK COVER

4 BF5213300000 1 TANK ,INNER COVER

S BF7060100000 1 (A) FIEXD PLATE ,GAS CAP(A)

6 90050400800 1 CR ROUND HD MACHINE SCREW
7 90130501401 1 (M5*14L)- G | C-R RECESS PAN HD. TAPPING
7 BF7062400000 1 (M5*14L) C-R RECESS PAN HD.TAPPING
8 BF7060600000 1 (©) FIEXD PLATE ,GAS CAP(C)

9 90110401200 1 (M4*12L) CR PAN HD TAPPING SC

10 90130501401 1 (M5*14L)- G | C-R RECESS PAN HD. TAPPING
10 BF7062400000 1 (M5*14L) C-R RECESS PAN HD.TAPPING
11 BF7060200000 1 (B) FIEXD PLATE ,GAS CAP(B)

12 90050400800 1 CR ROUND HD MACHINE SCREW
13 90130501401 1 (M5*14L)- G | C-R RECESS PAN HD. TAPPING
13 BF7062400000 1 (M5*14L) C-R RECESS PAN HD.TAPPING
14 BF521310000N 1 TANK COVER LEVER CABLE

15 | 90040501200 1 CR PAN HD MACHINE SCREW(M5*12L)
16 BF5213500000 1 THREE WAY ASSY

17 | BF5260300000 1 (A)( ) OIL PIPE(A)

18 | BF5213400000 1 THREE WAY A+ (B)
19 92201200000 2 HOSE CLAMP

20 | BF5260400000 1 (B)( ) OIL PIPE(B)

21 92211200001 1 HOSE CLAMP

22 92221500000 1 HOSE CLAMP




F13. FUEL TANK, PUMP




BF2-F13-NFI (FUEL TANK)

FMS

NO. | Part No. p | QTY| PART NAME PART NAME SPECIFICATION
Y/N

1 | BF5215000000 1 TANK COMP.FUEL

2 | 90190601502 4 (M6*15L)( ) | HEXAGON FLANGE BOLT(M6*15L)

3 | BF5218000000 1 x FUEL PUMP COMP

4 | 90200501401 6 (M5xP0.8) | C-R Hexagon Flange Bolt

5 | 95516700000 1 O RING

6 | BF5217010000 1 FUEL GUAGE

7 | 90180501600 4 HEXAGON FLANGE BOLT

8 | BF5260100000 1 ( ) GASOLINE HOSE Al

9 | B87060910000 1 CLIP

10 | B87060910000 1 CLIP (

11 | BF5260210003 1 ( ) | oil pipe




F14. STANDS




BF2-F14-NFI ¥ A

(CENTER STAND,SIDE STAND)

FMS

NO.| Part No. P QTY| PART NAME PART NAME SPECIFICATION
Y/N

1 BF461000600N 1 il (E.D)Fr110 CENTER STAND ASSY il

2 90191002802 2 (M10*1.25P*28L)G | HEXAGON FLANGE BOLT il

3 | C2461010000 2 BUSH il

4 E1461121000 1 SPRING Al

5 C1701050000 1 RUBBER DAMPING, CENTER STAND FAD

6 BF4620016000 1 il (E.D) SIDE STAND ASSY

7 90020803201 1 HEXIGON HEAD BOLT il

8 92060800002 1 - - G HEXAGON FLANGE NUT

9 C2462120000 1 il SPRING,SIDE STAND Al




F15. ELECTRIC PARTS
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BF2-F15-NFI 3 A2 #R(WIRE HARNESS )

NO.| Part No. F"F’,'S QTY| PART NAME PART NAME SPECIFICATION
BE| BHRE YN | B8 | BSHDXERE SHEXLE 1R
1 BF581602000N 1 FEERFE R (B2-125E18) HARNESS.WIRE
2 | M25520020009 1 EIREHERK INGITION SWITCH COMP.
3 M25520300004 1 s mEEe+TaEae(ERY) | ANTI-THIEF COVER ASSY+KEY
4 | 90040602003 2 +FIEARGELER IR 4T (2% f) | CR PAN HD MACHINE SCREW
5 M2583600000 1 5\ HORN
6 | 90190601502 1 AN 12 Mex15L)(FEEZ4K) | HEXAGON FLANGE BOLT(M6*15L) | MEIW\(5E =2 4%)
7 | AF5860000000 1 FLASHER RELAY ASSY WEFHEEIFFHTS—)
8 | BF5846000000 1 2h R COIL COMP.IGNITION ASSY
9 92040600000 2 NAM  ZIE(M6%1.0P) HEXAGON FLANGE NUT (M6%1.0P) | Eh:\#3BlHa Rk
10 | ES584000000 1 ERREAEER RECTIFIER COMP.REGULATE
11 | 90190601502 2 AN 12RMex15L)GER4%) | HEXAGON FLANGE BOLT(M6*15L) | EEEZAEESE(GE2E)
12 | C15810030000 1 REEHEERR STARTER RELAY ASSY
13 | BF5830210000 1 EABIEHR BATTERY (+) LINE
14 | ES581710000 1 =53] DIAGNOSE ADAPTOR
15 | ES581200000 3 HEEER relay BERFA2,KERFR
16 | ES5891010000 1 EEIRSIES TOPPLE SWITCH
17 | 90070402000 2 +F iR B E ER IR ET CR ROUND HD MACHINE SCREW| {18 =%025
18 | 92140400003 2 S EAEE|(4.2D*16D*1.6T) WASHER ELEIRSIES
19 | ES5890210000 1 ECUBRBIEZE ECU RUBBER
20 | BF5890000000 1 ECU(EE F & 5t % o) ECU,EFI
21 | BF6810316500 1 EHE ER) BATTERY BOX
22 | 98701201000 1 RigFRGA) fuse A
23 | 98701205000 1 Rk (BA) fuse A
24 | 98701210000 1 REEFR(10A) FUSE I
25 | 98701207500 1 RERFR(.5A) fuse I
26 | 98701201000 1 RigFRGA) fuse A
27 | 98701200000 1 RigHE fuse box
28 | 98701215000 1 REEFR(15A) FUSE I
29 | C15830010000 1 EHFR(YTX9-BS) BATTERY ASSY
30 | M255B010***4 1 KEY k=MD I-BENAYET




F16, EEC SYSTEMS




BF2-F16-NFI PR 3% 22 HCIE & %= 4 (EEC.SYSTEM)

NO.| Part No. F“SS QTY| PART NAME PART NAME SPECIFICATION
BE| FHIRE YN | #E | FEHPXLEE EHEXLTE HE

1 BF5240010000 1 PRFL R EHCEEHI R i E.E.C SYSTEM

2 90050601002 1 +FEEE A SR ET(M6*10L) | CR ROUND HD MACHINE SCREW(M6%10L)

3 | 92140600005 2 S #0EE)(6.4D*13D*1T) WASHER (6.4D*13D*1T)

4 | M25240700000 1 sE TR E CANISTER/PCV COMP

5 | BF5240110000 1 BBEAmEEZEER) RUBBER PIPE(A)

6 | BF5240210000 1 BBEB(EEZEZEREAZR) | RUBBER PIPE(B)

7 | BF5240300000 1 BBEC) HxiEE M mER) | RUBBER PIPE(C) SRR R U ENRS
8 | P5524060000 1 BRBRE RUBBER PIPE HHYETRE+ =8

9 M2524040000 1 S U ER RS FCV

10 | P552D070000 1 R EX CLIP BBEQ)

11 | C152D030000 2 R EX CLIP BBEWA

12 | C152D060000 1 R ER CLIP BBE®B)

13 | C152D050000 2 R EX CLIP BEBE®B) / BEBE(©)
14 | P552D080000 2 B ER( &7.6mm) CLIP BBE




F17 ——

g PLLR A s i LYW AR
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DON'T MOTOR THE ENGINE UNTIL THE “ENS
E CHECK™ LIGHT IS OFF AFTER TURN ON THE 3.
KEYFIRD A PGO DEALER NEARBY IF THE
*EMS CHECK"LIGHT 15 ON WHEN DRIVING.




BF2-F17-NFI (LABELS)
NO.| Part No. US| QTY| PART NAME PART NAME SPECIFICATION
Y/N
1 | C26030020000 1 NOTICE STICKER
2 | C16030120001 1 OIL CHANGE LABEL
3 | ES6030800001 1 | “EMS CHECK" EMS CHECK LABEL
4 | BF601010000N 2 "X-HOT" BODY COVER"X-HOT" LABEL
5 | P1603040000 1 FUEL TYPE LABEL
6 | P16018300001 12 () WHEEL COMP PAPER
7 | P16012800001 1 | PGO PGO PLATE STICKER
8 | BF601020000N 1 ( REFLECTOR STICKER,FRT FENDER
9 | C26012120000 1 RR REFLECTOR PAPER






